
Inland Empire Paper Company 

NPDES Permit No. WA-000082-5 

Permit Condition S4 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Total Phosphorus, CBOD, & Ammonia 

Best Management Practices Plan 
 

2018 Annual Status Report 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

November 1, 2018 

 



  

  

 

TABLE OF CONTENTS  

 

 
1.0 INTRODUCTIONéééééééééééééééééééééééé...1 

 

2.0 CROSS-FUNCTIONAL TEAM FOR BMP DEVELOPMENTééé.ééé...2 

 

3.0 PAST BMP PLANS IMPLEMENTEDéééééééééééééééé...2 

 

4.0 CURRENT BMP PROGRESSééééééééééééééééééé....8 

 

5.0 FUTURE BMP PLAN PROJECTSééééééééééééééééé...15 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Inland Empire Paper Company NPDES Permit No. WA-000082-5 

Permit Condition S4 

 

- 1 - 

Total Phosphorous, CBOD, & Ammonia BMP Plan 

2018 Annual Report 
 

1.0 INTRODUCTION  

 

Permit Condition S4, Total Phosphorous, CBOD, & Ammonia BMP Plan, of Inland Empire 

Paper Companyôs (IEP) National Pollutant Discharge Elimination System (NPDES) Permit 

No. WA-000082-5 includes a requirement to develop a BMP plan that delivers the following: 

 

The goal of this BMP plan is to maintain or lower effluent concentrations of total 

phosphorus, CBOD, and ammonia at or below current discharge levels.  

 

By November 1, 2012, the Permittee shall develop a BMP plan and submit it to the 

Department for review and approval. The objective of this plan is to identify pollution 

prevention and wastewater reduction opportunities for these three parameters. The plan 

shall include the following: 

 

1. A list of members of a cross-functional team responsible for developing the BMP plan. 

The list shall include the name of a designated team leader. 

 

2. A description of current and past BMPs and their effectiveness. 

 

3. Identification of technical/economical evaluation of new BMPs. BMPs should include: 

substitution of materials; reformulation or redesign of products; modification of 

equipment, facilities, technology, processes, and procedures; and improvement in 

management, inventory control, materials handling or general operational phases of 

the facility. 

 

4.  A schedule for implementation of economically feasible BMPs. 

 

5. Methods used for measuring progress towards the BMP goal and updating the BMP 

plan. 

 

6. Results from testing of any waste streams (not already required under Special 

Condition S3. of this permit) for total phosphorus, CBOD, and ammonia taken in 

support of the BMP plan. 

 

Thereafter, the Permittee shall submit an annual report to the Department by November 

1
st
 of every year. The annual report shall include: a) all BMP plan monitoring results for 

the year; b) a summary of effectiveness of all BMPs implemented to meet the BMP plan 

goal; and c) any updates to the BMP plan. 

 

This permit may be modified, or revoked and reissued, to revise or remove the 

requirements of this Section based on information collected under this Section. 

 

 



Inland Empire Paper Company NPDES Permit No. WA-000082-5 

Permit Condition S4 

 

- 2 - 

2.0 CROSS-FUNCTIONAL TEAM FOR BMP DEVELOPMENT  

 

IEPôs Engineering and Production staff all play significant roles in the development and 

implementation of this BMP plan based on their respective disciplines, responsibilities and 

departments.  Key individuals contributing to this effort include: 

 

Doug Krapas ï Environmental Manager and Team Leader 

David Newton ï Technical Superintendent 

David Demers ï Process Technician 

Kevin Davis ï Production Manager 

T. J. Eixenberger ï Plant Engineer 

Cody Murdock ï Pulp Mill Superintendent 

Luke Huntley ï Paper Machine Superintendent 

 

3.0 PAST BMP PLANS IMPLEMENTED  

 

Since 2001, Inland Empire Paper Company (IEP) has embarked on a modernization program 

that has resulted in improvements to nearly every process within its facility using state-of-the 

art equipment.  This significant investment into the phased modernization effort has raised 

IEPôs status to one of the most modern newsprint facilities in the world.  The following 

provides a summary of IEPôs specific achievements that have resulted in improvements to 

the efficiency of its water treatment system, reduced nutrient levels in its discharge, and 

overall volume reduction of final effluent that IEP will ultimately need to treat using 

advanced technologies: 

 

3.1 Paper Machine #5 (2001) - IEP installed a modern energy efficient paper machine that 

remains the newest of its kind in North America. The machine utilizes heat recovery and 

water reuse to minimize energy and water consumption.   

 

3.2 Water Conservation Projects (2004 to present) - Beginning in 2004, IEP embarked on an 

aggressive on-going water conservation program.  Numerous projects have been 

implemented, including: re-use of process water in various mill processes, re-use of water 

from the recycling of old newsprint, installation of water control devices on pump seals, 

and optimization of water intensive processes.  Reducing the volumetric loading to the 

effluent treatment system increased the residence time within the system which resulted in 

greater treatment potential for removing CBOD, TP, and NH3. 

 

3.3 Conustrenner (2004) ï The Conustrenner is a compact highly efficient self-cleaning 

fractionation filter.  Approximately 1-1.4 MGD of primary treated water is diverted to the 

Conustrenner for reclamation and reuse in the pulp mill processes, greatly reducing 

freshwater needs and volumetric loading to the water treatment system. 

 

3.4 Pump Seals (2005 to 2007) ï Flow limiting devices were installed on mechanical seal 

water lines for numerous pumps around the mill.  These devices greatly reduced freshwater 

consumption to the process streams resulting in a substantial decrease in the volumetric 

loading to the water treatment system.   



Inland Empire Paper Company NPDES Permit No. WA-000082-5 

Permit Condition S4 

 

- 3 - 

 

3.5 Retention Aid Carrier Water (2012) - IEP switched from using fresh water to reclaimed 

process water for its retention aid carrier water.  This modification reduced treated effluent 

flow by approximately 100 gallons/minute.    

 

3.6 Disk Filter Shower Water (2014) ï IEPôs #1 Disk Filter showers were changed from fresh 

water to reclaimed process water.  This modification reduced treated effluent flow by 

approximately 200 gallons/minute. 

 

3.7 MBBR #1 (2006) - IEP installed a 2.0 million gallon per day Moving Bed Biofilm Reactor 

(MBBR) for enhanced CBOD removal.  This system is currently achieving in excess of 30% 

CBOD removal and has improved the efficiency of the overall water treatment system.   

 

3.8 MBBRôs #2 and #3 (2009) - IEP further improved the efficiency of its secondary water 

treatment system with the installation of two additional MBBR systems, providing IEP 

with the maximum amount of effective secondary treatment possible.   

 

3.9 Surge control (2009) ï IEP converted its existing 75 foot diameter clarifier to a surge 

control system to equalize hydraulic flow and CBOD loadings to its secondary treatment 

system.  This allows more uniform loading conditions to the water treatment system 

thereby reducing variability in the final effluent and providing process stability. 

 

3.10 #5 Thermo-Mechanical Pulping (TMP) Refiner Effluent Treatment (2010) - Plant effluent 

from the #5 TMP system is piped to the alum retention tank were it is mixed with a high 

filler waste solution and a coagulant before being sent to a Dissolved Air Floatation (DAF) 

system. A polymer is added to the DAF facilitating floatation and solids removal. The 

average TSS reduction across the DAF is over 90% and the average CBOD reduction is 

approximately 45%.  

 

3.11 Chip segregation (2011) ï IEP receives waste wood chips for local sawmills as a raw 

material supply for its paper making process.  Chip species are separated and used only on 

grades where they are most effective, resulting in improved energy efficiency and 

bleaching.  Reducing the bleaching needs of any specific paper type results in less CBOD 

and TP loading to the water system, resulting in a lower final discharge concentrations of 

TP, NH3, and CBOD 

 

3.12 Nutrient Optimization (2012 to present) ï IEPôs wood-based materials are deficient in 

nutrients such as phosphorus and nitrogen, so IEP actually needs to add these nutrients to 

its water treatment system for the health of the microorganisms that are responsible for 

CBOD removal.  IEP has been operating at lower nutrient targets in an effort to optimize 

the water treatment system operations for TP and NH3. 

 

3.13 Stock Blending (2013) ï Pulp mill modifications were implemented to allow for pulp 

specific blending.  Targeting specific pulps has improved the bleaching efficiency and 

reduced the amount of dissolved material (CBOD, TP) created during the reaction.  

 



Inland Empire Paper Company NPDES Permit No. WA-000082-5 

Permit Condition S4 

 

- 4 - 

3.14 PM5 Vacuum Roll Seal (2015) ï IEP installed a new style of lubrication seal strip on the 

paper machine vacuum roll that reduced fresh water consumption and discharge by 10 

million gallons/year.  IEP will consider installing similar systems on other rolls in the paper 

machine after longer term evaluation of the PM5 vacuum roll seal. 

 

3.15 Phosphoric Acid (2016) ï IEPôs secondary treatment system is deficient in nutrients, 

including phosphorus, and therefore must add nutrients for the health of the secondary 

biological system for efficient and effective removal of CBOD that is another regulated 

parameter under the DO TMDL.  In 2016, IEP changed its form of phosphorus feed from 

agricultural grade Ammonium Ortho-polyphosphate to phosphoric acid (P acid).  P acid 

provides complete and readily available phosphorus as a nutrient to the secondary 

treatment system for more efficient use and enhanced control of residual phosphorus.  

Ammonium Ortho-polyphosphate contains phosphorus forms that are not bioavailable 

which contribute to elevated levels of total phosphorus in the effluent that are difficult to 

remove.  

 

3.16 Speece Cone In-line Superoxygenation System (2016) ï A Speece cone system was 

installed immediately downstream of IEPôs effluent pumps to oxygenate 100% of the water 

that leaves the effluent pump house, including all flows to the primary clarifier, reclaimed 

effluent wastewater, and all water directed to surge tanks used on-site for surge control.  

The cone super oxygenates the water that passes through by creating an intense bubble 

swarm at the inlet of the cone. The geometry of the cone and the buoyant force of the 

bubbles do not allow any the bubbles to exit, thereby ensuring complete dissolution.  An 

onsite oxygen generator that utilizes molecular sieve technology provides a nearly pure 

oxygen source from ambient air.  Water conservation efforts described herein have resulted 

in lower effluent flows to the primary clarifier, so increased oxygenation of the wastewater 

offsets septic conditions and enhances CBOD removal in the primary clarifier.   

 

3.17 Urea Ammonium Nitrate (2016) ï IEPôs secondary treatment system is deficient in nitrogen, 

as the millôs raw material sources are naturally bereft of this nutrient.  Nitrogen must be 

added for the health of the microbiological system and for the effective assimilation of 

CBOD, which is a regulated parameter under IEPôs NPDES permit.  Previously, IEP 

administered Aqua Ammonia as a nitrogen source.  While providing the nitrogen essential 

to the biological activity, Aqua Ammonia also had the potential to impact any forthcoming 

permit limitations for ammonia (as N).  Trials evaluating the use of Urea Ammonium 

Nitrate solution (UAN-32) to replace Aqua Ammonia began in 2016.  UAN-32 contains 3.5 

pounds of nitrogen per gallon of solution compared to Aqua Ammonia, which only 